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Conducted Spurious Emission

FR1 n77 / 40MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

pectr 3 pectrum L
Ref Level 0.00 dBm Offset 11,60 dB Mode Sweep Ref Level 0.00 dBm Offset 11,60 dB Mode Sweep
SGL Count_100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit 1\|\:v_k PAES Limit i eck PAES
e _$PURIOUS_LINE_ABS PABS e _$PURIOUS_LINE_ABS PAES
-10 ddE -10 ddRE-S
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBm 20 d8
-30 dBm -30 dB
-40 dBm -40 dBm
w,', gt ., 2V CN, et st g 1 hetmeet IO L Y e v
50 dbm 40 dBm
-70 dBm 70 dB
-0 dém .80 dB
-0 dBm -90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequenc Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986,78705 MHz -52.03 dém -39.03 de 30.000 MHz 1.000 GHz 1.000 MHz 975.39240 MHz -52.14 dBm -30.14 d&
1.000 GHz 3.680 GHz 1.000 MHz 3.67615 GHz -45.36 dém -32.36 dB 1.000 GHz 3.680 GHz 1.000 MHz 3.37938 GHz -45.58 dém -32.58 d&
4.000 GHz 10.000 GHz 1.000 MHz 6.99960 GHz -46.74 dBm -33.74 dB 4.000 GHz 10.000 GHz 1.000 MHz £.93960 GHz -46.53 dBm -33.53 dB
10.000 GHz 25.000 GHz 1.000 MHz 17.64671 GHz -42.96 dam -29.96 de 10.000 GHz 25.000 GHz 1.000 MHz 17.65843 GHz -43.21 dém -30.21 de
25.000 GHz 40.000 GHz 1.000 MHz 39.75743 GHz -40.90 dém -27.90 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.90742 GHz -40.89 dBm -27.8% dg
— - —_— — - —_
L L J - L J J -
: 19.MAR ate: 19.MAR.2021 14:04:13

Highest Channel

Ref Level 0.00 dBm
SGL Count 1004100

Offset 11.60 dB Mode Sweep

(@1 AvgPwr
Limit ¢heck PABS
_10 ddpR_SPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS
-20 dBém
-30 dBm
-40 dBm
] A ....MVN VJ“"U"“M A e = e ekl -
W b ot v
-50 dBm
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 91041865 MHz -52.07 dém 39,07 dB
1.000 GHz 3.680 GHz 1.000 MHz 3.37938 GHz -46.05 dém -33.05 dB
4.000 GHz 10.000 GHz 1.000 MHz 6.92800 GHz -46.53 dBm -33.53 dB
10.000 GHz 25.000 GHz 1.000 MHz 17.65093 GHz -43.13 deém -30.13 dB
25.000 GHz 40.000 GHz 1.000 MHz 39.89430 GHz -41.03 dBm -26.03 dB
~r Y
L )t J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An77-65 of 66
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Report No. : FG082512-01B

Frequency Stability

Test Conditions FR1 n77 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0032
40 Normal Voltage 0.0049
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0055
20 Normal Voltage 0.0063
20 Battery End Point 0.0040

Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =58 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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seamancas. FCC RADIO TEST REPORT

Report No

. FG082512-01B

FR1n78

Peak-to-Average Ratio

Mode FR1 n78 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.97 5.48 6.20 6.43 PASS
Mode FR1 n78 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.61 PASS
TEL : 886-3-327-3456 Page Number : An78-1 of 17
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Report No.

: FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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26dB Bandwidth

Mode FR1n78: 26dB BW(MHz) / DFT-S OFDM
BW 20MHz
Mod. PI/2 BPSK
Middle CH 19.14
Mode FR1n78: 26dB BW(MHz) / CP OFDM
BW 20MHz
Mod. QPSK 16QAM
Middle CH 19.38 19.34
Mod. 64QAM | 256QAM
Middle CH 19.42 19.42
TEL : 886-3-327-3456 Page Number : An78-3 of 17
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum

Ref Level 30.00 dém

Offset 11,60 dBé & RBW 300 kHz

o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 5.00 aBm
3.7483220 GHZ|
= ndB 26.00 dB
04 LS AV e, i R B P oy 19.141000000 MHz
195.8
f \
0 di
7 n
BUE! - ¥
{ \
20 d 1
0, ; \
ey e e PR v
-40d
50 df
60 d
CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 3748322 Ghz 15.00 dBm ndB down 19.141 MHz
T1 1 3.74021 GHz -11.55 dém ndé 26.00 dB
T2 1 3,759351 GHz -10.78 dém  factor 195.5
L L J g

FR1 n78 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

rum | [ ectrum ) =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
3.757 a.
e 26.00 dB & ndB M1 26.00 dB
w0 ) o 19.381000000 MHz 104 ; M pn B”‘Lf‘/(“-‘w‘ o 19.341000000 MHz
T <7 193.9 ' factor 194.2
od / i / I
104 iF! 10 di =
10 i 10 2 3
{
20 df - 20 df +
/
) ’ e AP Lo
pa i - T -t I IR v
-40d -40 d
50 df -50 di
60 d -60 db
CF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3757433 Ghz 12.54 dBm ndB down 19.381 MHz ML 3.755554 GHz 12.73 dBm ndB down 19,341 MHz
T1 1 3,74033 GHz -12.84 ddm nds 26.00 dB T1 1 3.74037 GHz -13.70 dém ndé 26.00 d8
T2 1 3.75971 GHz -13.76 dém  factor 193.9 T2 1 3.75971 GHz -12.62 dém  factor 194.2
L L J - L JL J [
(Spectrum [ pearum | (=
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.73 dBm| ™Il 5.05 dBm
3.7479220 GHZ| 9.7423680 GHz
= M1 ndB 26.00 dB « ndB 26.00 dB
w0 . o BYC _a pmen 19.421000000 MHz 104 = Bu 19.421000000 MHz
| i L 3 Hador >V k 193.0 VP AV RTO EVe - X 192.7
!
od T od f
/ !
10 d 14 - -10d i
4 Y
20 df b 20 df
i —A R f
|t N P Ta ]
“an 30 — —
A el Ui uTAS) SNV
40 df -4 di
50 df -50 di
60 d -60 db
CF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.747922 GHz 12.73 dém ndB down 19.421 MHz ML 3.742368 Ghz 9.05 dém ndB down 19,421 MHz
T1 1 3,74013 GHz -13.63 dém ndé 26.00 dB T1 1 3.74025 GHz -16.42 dBém ndé 26.00 d8
T2 1 3,75355 GHz -12.98 dém  factor 193.0 T2 1 3.75087 GHz -17.18 dém  factor 192.7
L L J - L JL J [
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seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

Occupied Bandwidth

Mode FR1n78 : OB BW(MHz) / DFT-S OFDM
BW 20MHz
Mod. PI/2 BPSK
Middle CH 17.86
Mode FR1n78: OB BW(MHz) / CP OFDM
BW 20MHz
Mod. QPSK 16QAM
Middle CH 18.18 18.26
Mod. 64QAM | 256QAM
Middle CH 18.26 18.22
TEL : 886-3-327-3456 Page Number : An78-5 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11,60 dBé & RBW 300 kHz
SWT  18.5us @ VBW 1 MHz

Mode Auto FFT

(@ 17k Max

MIL1]

bt T

]

Oce Bw

e

1+.22 dBm)|
3.7491210 GHz
17.862137862 MHZ|

N T

60 df

CF 3.75 GHz

1001 pts

Span 40.0 MHz

Marker

X-value

| ¥-value |

Function |

Function Result |

v
Type | Ref | Trc |
ML 1

T1 1
T2 1

3.749121 GHz
2,7402891 GHz
37587512 GHz

14.22 dBm
9.51 dem
10.47 dBm

oce Bw

17.862137862 MH2

FR1 n78 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

rum | [ ectrum ) =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.95 dBm mili] 12.86 dBm|
20 3.7504400 GHZ| - 3.7572330 GHz
L Oce B 1B.181B18182 MHz Oce B 1B.261738262 MHz
N b T T . o 2
10 d = e a o 10 d = = SEaasan Caseet Lo T
| |
e \ o4 / &k
{ |
~10d /i \\ .10 d
\ / \
20 d - 20 di
d \\ M alt J
\, - . i , o Tl e A
Lafig = v AT T
-40d -40 d
50 df -50 di
60 d -60 db
CF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.75044 GHz 12.95 dém ML 3.757233 GHz 12.85 dBm
T1 1 3,7408891 GHz 8.46 dBm oce Bw 18.181818182 MHz T1 1 3.7408891 GHz 9.20 dBm oce Bw 18.261738262 MHz
T2 1 3,7590709 GHz 8.27 dbm T2 1 3.7501508 GHz 8.79 dbm
L L J - L JL J [
(Spectrum [ pearum | (=
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.40 dBm| ™Il 5.7+ dBm
20 3.7498400 GHZ| - 9.7423280 GHz
] Oce B 1B.261738262 MHz B Oce B 1B.221778222 MHz
A A2
10d T = = s e 10 ds 1
v ] LIITTVY SRR PNPYIPY L ST R REE
od / r od +
{ \ /
BUE! / Y -10 di
/ | [ \
20 di . -
PV = . \
o " ° ,
L DR I
ot VAN NN
a0 ey
50 df -50 di
-60 df -60 di
CF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.74384 GHz 12.40 dBm ML 3.742328 GHz 9.74 dBm
T1 1 3,7408492 GHz 7.66 dam oce Bw 18.261738262 MHz T1 1 3.7408891 GHz +.27 dBm oce Bw 18.221778222 MHz
T2 1 3,7591109 GHz 7.60 dém T2 1 3.7501109 GHz 4.91 dBm
L L J L JL [
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seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

EIRP Power Density

Mode FR1 n78 : Conducted Power Density (dBm/MHz)
BW 20MHz

P1/2 P1/2
Mod. BPSK | BPSK ?E:'; K

1RB1 Full

Lowest CH 23.45 | 11.42 | 23.36 11

Middle CH 23.60 | 11.78 | 23.59 | 11.57

Highest CH 24.07 | 12.39 | 24.14 | 11.99

Mode FR1 n78 : EIRP Power Density (W /MHZz)
BW 20MHz

P1/2 P1/2
Mod. BPSK | BPSK ?2:'1( YK

1RB1 Full

Lowest CH |4.7315|0.2965 | 4.6345 | 0.2692

Middle CH 4.8978 | 0.3221 | 4.8865 | 0.3069

Highest CH | 5.4576 | 0.3707 | 5.5463 | 0.3381

Antenna Gain 13.3 dBi
Limit 1640W / MHz
Result Pass
TEL : 886-3-327-3456 Page Number : An78-7 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / PI/2 BPSK
Lowest PSD / 1RB1

Lowest PSD / Full

L i

Spectrum L Spectrum L
Ref Level 30.00 dém Offset 11.60 d8 & RBW 1 MHz Ref Level 30.00 dém Offset 11.60 d8 & RBW 1 MHz
o Aut 0dE @ SWT  10ms e VBW 3IMHz Mode Auto Swesp o Aut 08 @ SWT  10ms @ VBW 3MHz  Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AugPwr (@ 1Pm AugPwr
m CETEY) 23.45 dBm) CETEY) 11.42 dBm)
”\ 3.7012990 GHz| 3.7041760 GHz|
20 dam 7 20 dom
M1
R
10 d8m { \ 10 dBm 7 e N RS
! \
od L 1" 0 d - -
Il | ;
1o fl ! o }‘\ \
20 ! k 20 \!
/ \ [ )
a0 d | - 4o a0 d 4 |
] / - \
~ L \ S -
oo ./ \ / _ L i I
. > = 7
— S
-50 -50
-60 df -60 df
CF 3.71001 GHz 1001 pis Span 0.0 iz CF 3.71001 GHz 1001 pis Span 40.0 MHz
L L )| [T L L )| [T
Spectrum = Spectrum =
Ref Level 30.00 dom  OFset 1160 48 & RBW 1 MMz Ref Level 30.00 dom  OFset 1160 48 & RBW 1 MMz
o Aut 0dE @ SWT  10ms e VBW 3IMHz Mode Auto Swesp o Aut 08 @ SWT  10ms @ VBW 3MHz  Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AugPwr (@ 1Pm AugPwr
M1 CETEY) 23.60 dBm) CETEY) 11.78 dBm)
X 3.7413290 GHz, 3.7433270 GHz,
20 dam / 20 dom
/ "
fa 0 N A PO I W—
10 d8m 10 dBm e
1 7 \
[ / \
0 ds \ 0 ds \
T / \
-0 /! ‘1 -0 ;‘ \]
-20 df T -20 df \l\
\ f \
\
30 d ! - 30 d — -
oy RN J o~
LA S preta -
40 f . Zod
o — .- L I P
-50 -50
-60 df -60 df
CF 3,75 GHz 1001 pis Span 40.0 MHz CF 3,75 GHz 1001 pis Span 0.0 iz
L )i

) (1]

Highest PSD / 1RB1

Highest PSD / Full

Spectrum

Spectrum L
Ref Level 30.00 dém  Offset 11.60 db & RBW 1 MHz Ref Level 30.00 dém  Offset 11.60 db & RBW 1 MHz
jo Art 30 dB @ BWT 10 ms & VBW 3 MHz  Mode Auto Sweep | Art 30 dB & SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm Avgpwr [@1rm Avgpwr
1 m1[1] 24.07 dBim)| m1[1] 12.39 dBim|
3.7813990 GHe| 3.7941460 GH|
20 dem- " 20 dem-
i
Il - ———
10 d8m { 10 d8m =
| 1 7 \
od { ) od / i
I . .
\
10 } A 0 ) !
il H
-20 .’ -20 \‘I
i / \
30 d 30 d — .
Ji % W o e S N
fam—t M Y
- T a0
-y [t S
=0 -50
601 601
CF 3.78999 GHz 1001 pts Span 40.0 Mtz CF 3.78999 GHz 1001 pts Span 40.0 Mtz
L L J L L L J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / PI/2 QPSK

Lowest PSD / 1RB1

Lowest PSD / Full

Spectrum L Spectrum L
Ref Level 30.00 d&ém Offset 11.60 d8 & RBW 1 MHz Ref Level 30.00 dém Offset 11.60 d8 & RBW 1 MHz
o At 30dE @ SWT 10ms @ VBW 3MHz  Mode Auto Swesp o At 30dE @ SWT 10ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@ 1rm AvgPwr (@ 1rm AvgPwr
o7 M1[1] 23.36 dBm) M1[1] 11.00 dBm|
/!\ 3.7013390 GHZ| 3.7163640 GHZ|
20 dem : 20 dem
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Spectrum = Spectrum =
Ref Level 30.00 dom  OFfset 11.60 46 @ RBW 1 MHz Ref Level 30.00 dom  OFfset 11.60 46 @ RBW 1 MHz
o At 30dE @ SWT 10ms @ VBW 3MHz  Mode Auto Swesp o At 30dE @ SWT 10ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@ 1rm AvgPwr (@ 1rm AvgPwr
[ M1[1] 23.59 dBm| MI[1] 11.57 dBm|
/'\ 3.7412890 GHZ| 3.7565530 GHZ|
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T / \
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) —— I (N
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-60 df -60 df
CF 3.75 GHz 1001 pts §pan 40.0 MHz CF 3.75 GHz 1001 pts Span 300 Mz
L )i J )i

) 1]

Highest PSD / 1RB1

Highest PSD / Full

L

Spectrum L2 Spectrum L
Ref Level 30.00 dém  Offset 11.60 d6 & RBW 1 MHz Ref Level 30.00 dém  Offset 11.60 d6 & RBW 1 MHz
jo Art 30 dB @ BWT 10 ms & VBW 3 MHz  Mode Auto Sweep | Art 30 dB & SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm Avgpwr [@1rm Avgpwr
1 Mmi1[1] 24.14 dBm)| Mmi1[1] 11.99 dBm|
3.7813990 GHe| 3.7915080 GHe|
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Conducted Band Edge

FR1 n78 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

—] ] o
ectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES [ SPURIGUE GHEEKABS_ PARS
20 dh,l%n—- BPURIOUS ) INE_ABS PABS ZUGIS}:‘.‘P' PURIOUS_LINE_ABS PAES
10 dem | 10dem ﬂ
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l ﬂ n / an
-40 dBm -40 dBm
\,\ “ J‘k / S
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e A A L F—
-60 dem 60 dBm
Btart 3.68 GHz 12004 pts Stop 3.72 GHz | (| start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.680 GHz 2.695 GHz 1.000 MHz 269185 GHz -36.84 dBm -23.84 dB 3.780 GHz 3.800 GHz 100.000 kHz 3.79892 GHz 16.67 dBm S13.33 d8
3695 GHz 3.699 GHz 500.000 kHz 369890 GHz -35.55 dém -22.55 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -18.39 dBm -5.39 dB
2599 GHz 3.700 GHz 300,000 kHz 3.70000 GHz -18.90 dBm -5.50 d8 3,801 GHz 3.805 GHz 500.000 kHz 390105 GHz -34.26 dBm -21.26 dB
3,700 GHz 3.720 GHz 100,000 kHz 370093 GHz 16.04 dBm -13.96 dB 3.805 GHz 3.820 GH2 1.000 MH2 5.60763 CHz ~35.05 dBm ~16.05 db
)
) il ™1
Date: 09:45:42

19.MAR

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS Zﬂdk;%‘p sPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
- “ - s A Prmittam et Anim
0 dém ( . - = l ofdEm “"‘*l
10 dem | ~{0 dem
SPURIOUS_LINE_ABS_ J \ ‘
20 dem / \ 20 dem '\
-30 d8m 30 dem
} P il \ \ WWW"
N i \ [l -+0 dem B v -
50 dBm 50 dBm
-60 dBm -60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz ||| Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
2,680 GHz 3.695 GHz 1.000 MHz 3.69138 GHz -35.67 dém -22.67 de 3.780 GHz 3.800 GHz 100.000 kHz 3.78223 GHz 3.41 dBm ~26.59 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69887 GHz -33.61 dBm -20.61 d8 3.600 GHz 3.801 GHz 300.000 kHz 3.80014 GHz -36.09 dbm -23.00 db
3:899 Ghz 3.700 GHz 300.000 kHz 2.70000 GHz -32.06 dam -19.06 d8 3.801 GHz 3.805 GHz 500.000 kHz 3.80458 GHz -33.61 dém -20.61 de
3.700 GHz 3.720 GHz 100,000 kHz 3.70224 GHz 2.61 dBm -27.39 dB 2805 GHe 3820 Che 1,000 Mz 80746 Chs ~33.32 cbm 3037 b
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Il - i [ w
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES
20 dhipe _FPURIOUS LINE_ABS 20 ghife _SPURIOUS_LINE_ABS PASS
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0 dem } |‘ 0 dem ; \
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Start 3.68 GHz 12004 pts Stop 3.72 GHz Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.680 GHz 2.695 GHz 1.000 MHz 3.69189 GHz -37.75 dBm -24.75 db 3.780 GHz 3.800 GHz 100.000 kHz 3.79898 GHz 16.67 dBm S13.33 de
3695 GHz 3.699 GHz 500.000 kHz 3.69888 GHz -33.90 dém -20.90 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80000 GHz -15.81 dBm -2.81 db
2599 GHz 3.700 GHz 300,000 kHz 369895 GHz -17.65 dém 469 d8 3,801 GHz 3.805 GHz 500.000 kHz 390103 GHz -30.35 dBm -17.35 dB
3,700 GHz 3.720 GHz 100,000 kHz 3,70090 GHz 15.58 dim -14.42 dB 3.805 GHz 3.820 GH2 1.000 MH2 5.60767 CHz ~35.35 dBm ~10.35 dp
Il ] ¥
09:46:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

19.MAR. 2

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
20 dhle _EPURIOUS LINE ABS PASS 50 dhine_$PURIOUS LINE ABS PABS
10 dBm. 10 dém
0 dém sl . " o o (it - e, \
-10 dBm ( l -10 dem
-20 dBm / \ b0 dem t
-30 dBm 30 dem :
! Lo e ke s i, CE ¥R
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" 40 derm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz ||| Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___powerabs | ALimit
3,680 GHz 3.695 GHz 1.000 MHz 369497 GHz -33.81 dém -20.81 dB 3.780 GHz 3.800 GHz 100.000 kHz 3.78317 GHz 3.14 dBm -26.96 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69899 GHz -33.62 dém -20.52 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -33.95 dBm -20.95 dB
3.659 GHz 3.700 GHz 300,000 kHz 3.70000 GHz -31.86 dBm -18.66 dB 3.601 GHz 3.805 GHz 500,000 kHz 3.80467 GHz -32.59 dBm -19.59 dB
3,700 GHz 3.720 GHz 100,000 kHz 3.70320 GHz 2.07 dém -27.93 dB 3.805 GHz 3.820 GHz 1,000 MHz 3.80500 GHz -30.75 dbm S17.75 dB
T
) i )
Date: 19.MAR.2021 09:56:30
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
20 db’I‘L'H:' BPURIOUS_LINE_ABS 20 dkH‘n‘P SPURIOUS_LINE_ABS PASS
10 dem il 10 dBm ,ﬂ!
0 dem J I‘ 0 dBm { \
-10 dém -10 dBm
SPURIOUS_LINE ABS_ / \ } \
20 dem \ 20 dBm / \
-30 dBm L/ \ ﬂ -30 dBm }Ill j f"\\
-40 dém -40 dBm
— %M \'\ H / \ N .
-50 dBm 5K dem /
G \
Sw— J ~ jﬂ - —
-0 dem 60 dBm
Btart 3.68 GHz 12004 pts Stop 3.72 GHz | (| start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.580 Gz 3.605 GHz 1.000 MHz 3.60177 GHz -36.42 dBm -23.42 d 3.780 GHz 3.800 GHz 100.000 kHz 3.70898 GHz 16.47 dBm -13.53 dB
2.695 GHz 3.699 GHz 500,000 kHz 3.60887 GHz -34.31 dém -21.31 d8 3.600 GHz 3.801 GHz 300.000 kHz 3.80000 GHz -15.71 dbm -2.71 db
3.699 GH2 3.700 GHz 300.000 kHz 2.70000 GHz -18.82 dam -5.82 d8 3.801 GHz 3.805 GHz 500.000 kHz 3.80113 GHz -30.39 dBm -17.39 de
3.700 GHz 3.720 GHz 100,000 kHz 3.70102 GHz 15.67 dBm -14.33 dB 3.805 CHz 3,820 CH2 1,000 MH2 S 20790 e ~27.42 dBm 1442 db

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PABS 20 dbine__BPURIOUS LINE ABS PASS
10 dBm 10 dBm
0 d&m i = 0 e et phuci
| |
10 dem ] ~10 dem
SPURIOUS_LINE_ABS_ J \ l
20 dem /, { b0 dem ||
-30 dBm | 30 dem A
AP i
-40 dem
50 dBm -50 dBm
-60 dBm -60 dBm
Btart 3.68 GH2 12004 pts Stop 3.72 GHz | (|| Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Power abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,680 GHz 3.695 GHz 1.000 MHz 3,69299 GHz -32.54 dém -19.54 d& 3,780 GHz 3.800 GHz 100.000 kHz 3.79028 GHz 1.89 dBm -28.11 db
3.695 GHz 3.699 GHz 500.000 kHz 3.69888 GHz -33.93 dBm -20.93 d8 3.600 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -34.45 dbm -21.45 db
3.689 GHz 3.700 GHz 300,000 kHz 3.60999 GHz -31.83 dBm -18.83 dB 3801 CH= 3805 Ghz £00.000 kHz S 20138 e 31 44 dBm “16. 44 db
3.700 GHz 3.720 GHz 100,000 kHz 3.71027 GHz 1.00 dém -20.00 dB 3.608 GHz 3820 Che 1,000 Mz 2 B050S chs ~30-74 cbm 1774 B
Y
I 1 P
Date: 19.MAR.2021 09:55:47
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
20 db’I‘L'H:' sPURIOUS_JLINE_ABS 20 dkH‘n‘P PURIOUS_LINE_ABS PABS
|
10 dBm ‘ 10 dBm |r|
0 dBm ; 0 dBm |
| I
-10 dem / -10 dBm
SPURIOUS_LINE ABS_ / \ / \
-20 dem ‘\ -20 dBm / \
30 dem \ l{ -30 dBm jl‘k / /f’\\
-40 dém | -40 dBm
= N I e~
-50 dem -S4 dem
X
E— - . j"_ o ———
-0 dem 60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz ||| start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
3.680 GHz 2.695 GHz 1.000 MHz 3.69204 GHz -36.22 dém -23.22 d& 3.780 GHz 3.800 GHz 100.000 kHz 3.79889 GHz 16.06 dBm -13.94 dB
2.695 GHz 3.699 GHz 500,000 kHz 3.60892 GHz -36.14 dBm -23.14 d8 3.600 GHz 3.801 GHz 300.000 kHz 3.80000 GHz -16.66 dbm -3.66 db
3.699 GH2 3.700 GHz 300.000 kHz 2.70000 GHz -18.74 dam “5.74.d8 3.801 GHz 3.805 GHz 500.000 kHz 3.80102 GHz -33.70 dBm -20.70 de
3.700 GHz 3.720 GHz 100,000 kHz 3.70092 GHz 15.93 dBm -14.07 dB 3.805 CHz 3,820 CH2 1,000 MH2 S B0801 e ~27.09 dBm ~14.00 db
i Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.60 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
20 dhle _EPURIOUS LINE ABS pAKS 50 dhine_$PURIOUS LINE ABS PABS
10 dBm. 10 dém
d JPRSIPRRIOY I A Mgrngd
0 dém !v ¥ G v l o Y N B N L \
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ ‘ ‘ l
-20 dBm } '\ 20 dem \
-30 dBm }‘su dem
by 40 derm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz ||| Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___powerabs | ALimit
3,680 GHz 3.695 GHz 1.000 MHz 369256 GHz -33.32 dém -20.32 dB 3.780 GHz 3.800 GHz 100.000 kHz 3.79127 GHz 1.60 dBm -28.40 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69862 GHz -35.12 dém -22.12 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -34.13 dBm -21.13 dB
3.699 GHz 3.700 GHz 300.000 kHz 3.70000 GHz -34.54 dém -21.54 db 2 801 GH= 3,805 GHz 500,000 kHz 380571 GH 32,43 dbm 19,45 dB
3,700 GHz 3.720 GHz 100,000 kHz 3.71131 GHz 0.69 dém -29.31 dB 3.805 GHz 3.820 GHz 1,000 MHz 3.80502 GHz -30.08 dBm ~17.08 dB
T
) i )
Date: 19.MAR.2021 09:55:03
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 dhipe _FPURIOUS LINE_ABS 20 ghife _SPURIOUS_LINE_ABS PASS
10 dem ‘ﬁ 10dBm Jm’
dBm | 0 dem
0 i‘ I m } \
-10 dBm — -10 dBm
SPURIOUS_LINE ABS_ / \ / \
20 dem \ 20 dBm {
-30 dBm \ -30 dBm ﬁl / /f‘\"
-40 dém -40 dBm \
R \u\ J [ \ -‘r.,." Nt
-50 dam -5 dem
= 7 " jﬂk T ————
-60 dam 60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.580 GHz 2.695 GHz 1.000 MHz 3.69170 GHz -35.55 dém -22.55 dB 3.780 GHz 3.800 GHz 100.000 kHz 3.79888 GHz 15.41 dBm ~14.50 dB
3695 GHz 3.699 GHz 500.000 kHz 3.69898 GHz -37.41 dém -24.41 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80000 GHz -18.72 dBm -5.72 dB
3:899 Ghz 2.700 Gz 300.000 kHz 3.70000 GHz -19.58 dém -6.55 dB 3.801 GHz 3.805 GHz 500,000 kHz 3.30101 Gz -34.40 cBm -21.40 dB
3,700 GHz 3.720 GHz 100,000 kHz 3,70088 GHz 14.62 dBm -15.38 dB 3.805 GHz 3.820 GH2 1.000 MH2 5.60310 CHz ~57.45 dBm ~14.45 dB
1 ] ¥
09:4B:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

19.MAR. 2

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 dhihie _BPURIOUS_LINE 4BS PASS
10 dBm 10 dBm
0 dém ; ] vy T . UPDIF ISV =Y _]
-10 dam r ~‘I ,10 dem
SPURIOUS_LINE_ABS_ ‘ } \
20 dem I l 20 dem k
‘I 0 dem
A ) \ 3 \ %4 iy
" i 40 dem y -
-50 dBm
-60 dBm -60 dBm
Start 3.68 GHz 12004 pts Stop 3.72 GHz ||| Start 3.78 GHz 16004 pts Stop 3.82 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangelp | RBW | Frequenc | Powerabs | ALimit
2,680 GHz 3.695 GHz 1.000 MHz 368967 GHz -38.17 dém -25.17 d& 3,780 GHz 3.800 GHz 100.000 kHz 3.78994 GHz -0.51 dBm -30.51 dB
3.695 GHz 3.699 GHz 500.000 kHz 3.69862 GHz -37.07 dBm -24.07 di 3.600 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -39.29 dbm -26.29 db
2599 GHz 2.700 Gz 300,000 kHz 3.70000 GHz ~36.53 dbm -23.59 d8 3.801 GHz 3.805 GHz 500,000 kHz 3.30257 GHz -36.45 dBm -23.45 dB
3.700 GHz 3.720 GHz 100,000 kHz 3.70996 GHz -1.39 dém -31.29 d& 3.608 GHz 3.850 GHz 1,000 Mz S Anecs che ~35.50 chm 3550 db,
Y
I 1 P
Date: 19.MAR.2021 09:54:13
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n78 /20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES

20 dh,l%n—- sPURIOUS_JLINE_ABS ZUdl'SH‘nlp' PURIOUS_LINE_ABS PABS

10 dem 10dem

0 dBm 0

-10 dom ! l -10 dém \

SPURIOUS_LINE_ABS_ { 1

-20 dem T i 1 \

-30 dam i Ul /0 cem

o F N ‘Lg“m...'w [rev——
au -40 dBm

-50 dam -50 dem

-60 dBm -60 dBm:

Start 3.68 GHz 12004 pts Stop 3.72 GHz Start 3.78 GHz 16004 pts Stop 3.82 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.680 GHz 2.695 GHz 1.000 MHz 3.69497 GHz -34.16 dBm -21.16 dB 3.780 GHz 3.800 GHz 100.000 kHz 3.79824 GHz 0.07 dém -29.93 db
3695 GHz 3.699 GHz 500.000 kHz 3.69886 GHz -28.30 dém -15.30 d& 3.800 GHz 3.801 GHz 300.000 kHz 3.80001 GHz -30.92 dem -17.92 d8
3:899 Ghz 2.700 Gz 300.000 kHz 3.69957 GHz -29.41 dém -l6.41d8 3.801 GHz 3.805 GHz 500,000 kHz 3.80135 Ghz -31.41 dBm -13.41 dB
3,700 GHz 3.720 GHz 100,000 kHz 371420 GHz -0.84 dBm -30.84 dB 3.805 CHz 3.820 GH2 1.000 MH2 5.680567 CHz ~31.55 dhm ~16.55 s

)
) e il ]
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seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

Conducted Spurious Emission

FR1 n78 / 20MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Spe

Ref Level 0.00 dém  Offset 11.60 dB Mode Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr

Limit heck PARS Limit Fheck PARS
10 ﬂdH\" SPURIOUS. INE_ABS PABS 10 aﬁ[_p- PURIOUS INE_ABS PABS
. i R
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

e B

-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.23819 MHz -51.80 dBm -38.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 983.87778 MHz -51,90 dBm -38.90 dB
1.000 GHz 3.680 GHz 1.000 MHz 3.27688 GHz -48,66 dBm -35.66 dB 1.000 GHz 3.680 GHz 1.000 MHz 3.48187 GHz -47.05 dBm -34,05 dB
3.820 GHz 10.000 GHz 1.000 MHz 6.93060 GHz -46.73 dBm -33.73 dB 3.820 GHz 10.000 GHz 1.000 MHz 6.97138 GHz -46.51 dBm -33.51dB
10.000 GHz 25,000 GHz 1.000 MHz 17.64625 GHz -42.98 dBm -29.98 dB 10.000 GHz 25,000 GHz 1.000 MHz 17.63312 GHz -43,06 dBm -30.06 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.90836 GHz -40.89 dBm -27.89 db 25,000 GHz 40,000 GHz 1.000 MHz 39.80430 GHz -40.83 dBm -27.83 d&
_—
( ) ] o ( ) ] >

Highest Channel

Spectrum

Ref Level 0.00 dBm Offset 11.60 dB Mode Swesp
SGL Count 100/100

heck PABS
2 SPURIOUS _LINE_ABS PABS
I

_LINE_ABS_
-30 dBm
-40 der
a N MWWMW‘ "
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 980.48363 MHz -51.98 dBm -38.98 dB
1.000 GHz 3.680 GHz 1.000 MHz 3.27688 GHz -47.98 dBm -34.98 dB
3.820 GHz 10.000 GHz 1.000 MHz 6.94749 GHz -46.77 dBm -33.77 dB
10.000 GHz 25.000 GHz 1.000 MHz 17.65281 GHz -43.15 dBm -30.15 dB
25.000 GHz 40.000 GHz 1.000 MHz 39.79633 GHz -40.98 dBm -27.98 dB
( I ] o
D 1
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Frequency Stability

Test Conditions FR1 n78 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0010
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0032
20 Battery End Point 0.0027

Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

Appendix B. Test Results of Radiated Test

<Ant. 0>
5G NR n2
5G NR n2 / 20MHz / PI/2 BPSK
Channer |Freguency|  ERP | bt |l g | powsr | | loss | ain - |Poizeen
(dB) @Bm) | (dBm) (dB) (dBi)
3700 -52.58 -13 -39.58 -70.5 -63.79 1.41 12.62 H
5554 -50.42 -13 -37.42 -73.58 -61.98 1.74 13.30 H
7407 -47.10 -13 -34.10 -73.9 -56.41 1.94 11.25 H
;
;
Lowest
3700 -53.32 -13 -40.32 -71.38 -64.53 1.41 12.62 \%
5554 -51.08 -13 -38.08 -73.77 -62.64 1.74 13.30 \%
7407 -47.19 -13 -34.19 -73.84 -56.50 1.94 11.25 \%
\%
\%
3744 -54.11 -13 -41.11 -72.23 -65.33 1.42 12.65 H
5616 -50.35 -13 -37.35 -73.44 -61.91 1.74 13.30 H
7488 -47.22 -13 -34.22 -73.63 -56.36 1.98 11.12 H
;
;
Middle
3744 -54.24 -13 -41.24 -72.56 -65.46 1.42 12.65 \%
5616 -50.70 -13 -37.70 -73.45 -62.26 1.74 13.30 \%
7488 -46.93 -13 -33.93 -73.3 -56.07 1.98 11.12 \%
\%
\%
TEL : 886-3-327-3456 Page Number : Bl of B20
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3784 -52.07 -13 -39.07 -70.36 -62.28 2.02 12.23 H

5674 -50.72 -13 -37.72 -74.12 -61.05 211 12.44 H

7561 -47.72 -13 -34.72 -73.77 -55.83 211 10.22 H

H

H

Highest

3784 -51.06 -13 -38.06 -69.6 -61.27 2.02 12.23 \%

5674 -51.27 -13 -38.27 -74.17 -61.60 211 12.44 \%

7561 -47.93 -13 -34.93 -73.94 -56.04 211 10.22 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

S5G NR nb5
5G NR n5/ 20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.45 -13 -50.45 -71.9 -69.04 0.92 8.66 H
2472 -59.01 -13 -46.01 -72.52 -66.38 1.14 10.66 H
3304 -57.51 -13 -44.51 -72.82 -66.06 1.32 12.03 H
H
H
Lowest
1648 -63.93 -13 -50.93 -71.85 -69.52 0.92 8.66 \Y,
2472 -58.47 -13 -45.47 -72.13 -65.84 1.14 10.66 \Y,
3304 -57.36 -13 -44.36 -73.14 -65.91 1.32 12.03 \Y,
\Y,
\Y,
1656 -62.87 -13 -49.87 -71.35 -68.49 0.92 8.69 H
2480 -58.97 -13 -45.97 -72.5 -66.35 1.15 10.67 H
3312 -57.91 -13 -44.91 -73.2 -66.48 1.33 12.05 H
H
H
Middle
1656 -63.98 -13 -50.98 -71.89 -69.60 0.92 8.69 \Y,
2480 -58.87 -13 -45.87 -72.57 -66.25 1.15 10.67 \Y,
3312 -57.15 -13 -44.15 -72.9 -65.72 1.33 12.05 \%
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B3 of B20
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1664 -63.16 -13 -50.16 -71.66 -68.81 0.93 8.72 H

2488 -59.06 -13 -46.06 -72.61 -66.45 1.15 10.68 H

3320 -57.76 -13 -44.76 -73.02 -66.35 1.33 12.07 H

H

H

Highest

1664 -64.08 -13 -51.08 -71.99 -69.73 0.93 8.72 \Y

2488 -590.16 -13 -46.16 -72.9 -66.55 1.15 10.68 \%

3320 -56.97 -13 -43.97 -72.69 -65.56 1.33 12.07 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

5G NR N/
5G NR n7 / 20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002 -47.12 -13 -34.12 -69.14 -58.11 1.61 12.60 H
7503 -47.08 -13 -34.08 -73.43 -56.19 1.99 11.10 H
10005 -44.41 -13 -31.41 -73.97 -53.31 2.40 11.30 H
H
H
Lowest
5002 -43.23 -13 -30.23 -64.8 -54.22 1.61 12.60 \Y,
7503 -46.92 -13 -33.92 -73.24 -56.03 1.99 11.10 \Y,
10005 -43.39 -13 -30.39 -73.74 -52.29 2.40 11.30 \Y,
\Y,
\Y,
5052 -50.77 -13 -37.77 -72.77 -61.82 1.62 12.67 H
7578 -47.70 -13 -34.70 -73.66 -56.81 2.00 11.12 H
10105 -43.35 -13 -30.35 -73.17 -52.17 2.40 11.22 H
H
H
Middle
5052 -48.75 -13 -35.75 -70.38 -59.80 1.62 12.67 \Y,
7578 -47.75 -13 -34.75 -73.67 -56.86 2.00 11.12 \Y,
10105 -43.12 -13 -30.12 -73.51 -51.94 2.40 11.22 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number . B5 of B20
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5102 -51.14 -13 -38.14 -73.11 -62.25 1.64 12.74 H

7653 -47.55 -13 -34.55 -73.42 -56.67 2.01 11.13 H

10205 -43.30 -13 -30.30 -73.37 -52.04 2.40 11.14 H

H

H

Highest

5102 -48.89 -13 -35.89 -70.56 -60.00 1.64 12.74 \%

7653 -47.45 -13 -34.45 -73.2 -56.57 2.01 11.13 \%

10205 -43.18 -13 -30.18 -73.6 -51.92 2.40 11.14 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B6 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

S5G NR Nnl12
5G NR n12 / 15MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -60.91 -13.00 -47.91 -70.48 -65.56 0.84 7.64 H
2100 -59.23 -13.00 -46.23 -71.90 -66.16 1.06 10.14 H
2800 -57.11 -13.00 -44.11 -71.53 -64.80 1.22 11.06 H
H
H
Lowest
1400 -61.58 -13.00 -48.58 -69.92 -66.23 0.84 7.64 \Y,
2100 -60.80 -13.00 -47.80 -72.37 -67.73 1.06 10.14 \Y,
2800 -57.94 -13.00 -44.94 -72.30 -65.63 1.22 11.06 \%
\Y,
\Y,
1402 -60.70 -13.00 -47.70 -70.27 -65.35 0.84 7.65 H
2103 -59.45 -13.00 -46.45 -72.17 -66.38 1.06 10.14 H
2804 -57.74 -13.00 -44.74 -72.18 -65.43 1.22 11.06 H
H
H
Middle
1402 -61.02 -13.00 -48.02 -69.36 -65.67 0.84 7.65 \Y,
2103 -60.74 -13.00 -47.74 -72.35 -67.67 1.06 10.14 \Y,
2804 -57.58 -13.00 -44.58 -71.96 -65.27 1.22 11.06 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B7 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
1404 -60.89 -13.00 -47.89 -70.44 -65.55 0.85 7.66 H

2106 -59.55 -13.00 -46.55 -72.33 -66.49 1.06 10.15 H

2808 -57.52 -13.00 -44.52 -71.97 -65.22 1.22 11.07 H

H

H

Highest

1404 -61.16 -13.00 -48.16 -69.49 -65.82 0.85 7.66 \%

2106 -60.49 -13.00 -47.49 -72.16 -67.43 1.06 10.15 \%

2808 -57.91 -13.00 -44.91 -72.31 -65.61 1.22 11.07 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B8 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

5G NR n38
5G NR n38/20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)

5142 -48.40 -13 -35.40 -70.36 -59.55 1.65 12.80 H
7713 -47.81 -13 -34.81 -73.71 -56.93 2.02 11.14 H
10285 -43.93 -13 -30.93 -74.2 -52.61 2.39 11.07 H

H

H

Lowest

5142 -48.02 -13 -35.02 -69.73 -59.17 1.65 12.80 \Y,
7713 -48.16 -13 -35.16 -73.87 -57.28 2.02 11.14 \Y,
10285 -43.52 -13 -30.52 -73.97 -52.20 2.39 11.07 \%

\Y,

\Y,
5172 -46.29 -13 -33.29 -68.24 -57.48 1.65 12.84 H
7758 -48.16 -13 -35.16 -74.07 -57.29 2.03 11.15 H
10345 -43.30 -13 -30.30 -73.73 -51.93 2.39 11.02 H

H

H

Middle

5172 -45.11 -13 -32.11 -66.86 -56.30 1.65 12.84 \Y,
7758 -48.23 -13 -35.23 -73.89 -57.36 2.03 11.15 \Y,
10345 -43.69 -13 -30.69 -74.16 -52.32 2.39 11.02 \Y,

\Y,

\Y,

TEL : 886-3-327-3456 Page Number : B9 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
5202 -49.45 -13 -36.45 -71.39 -60.67 1.66 12.88 H

7803 -48.37 -13 -35.37 -74.32 -57.50 2.03 11.16 H

10405 -43.01 -13 -30.01 -73.6 -51.59 2.39 10.98 H

H

H

Highest

5202 -45.74 -13 -32.74 -67.51 -56.96 1.66 12.88 \%

7803 -48.39 -13 -35.39 -74.04 -57.52 2.03 11.16 \%

10405 -43.23 -13 -30.23 -73.74 -51.81 2.39 10.98 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B10 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

5G NR n66
5G NR n66 / 20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
3423 -57.01 -13 -44.01 -72.96 -67.98 1.35 12.32 H
5134 -52.12 -13 -39.12 -74.07 -63.26 1.64 12.79 H
6845 -48.71 -13 -35.71 -74.09 -59.09 1.74 12.12 H
H
H
Lowest
3423 -56.90 -13 -43.90 -73.27 -67.87 1.35 12.32 \Y,
5134 -52.14 -13 -39.14 -73.84 -63.28 1.64 12.79 \Y,
6845 -48.81 -13 -35.81 -73.79 -59.19 1.74 12.12 \Y,
\Y,
\Y,
3448 -55.06 -13 -42.06 -71.26 -66.08 1.35 12.38 H
5171 -51.89 -13 -38.89 -73.84 -63.07 1.65 12.84 H
6895 -48.20 -13 -35.20 -73.84 -58.51 1.73 12.05 H
H
H
Middle
3476 -56.14 -13 -43.14 -72.73 -67.23 1.36 12.44 \Y,
5212 -52.14 -13 -39.14 -73.89 -63.37 1.67 12.90 \Y,
6948 -48.47 -13 -35.47 -73.66 -58.72 1.73 11.97 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B11 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
3473 -56.29 -13 -43.29 -72.72 -67.37 1.36 12.44 H

5209 -52.05 -13 -39.05 -74.01 -63.28 1.66 12.89 H

6945 -47.76 -13 -34.76 -73.64 -58.01 1.73 11.98 H

H

H

Highest

3473 -55.81 -13 -42.81 -72.62 -66.89 1.36 12.44 \%

5209 -52.31 -13 -39.31 -74.1 -63.54 1.66 12.89 \%

6945 -48.30 -13 -35.30 -73.72 -58.55 1.73 11.98 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B12 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

S5G NR Nn/71
5G NR n71/20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)

1328 -55.87 -13 -42.87 -65.01 -62.35 0.83 7.31 H
1992 -60.64 -13 -47.64 -71.42 -69.57 1.04 9.97 H
2656 -58.41 -13 -45.41 -72.22 -68.11 1.19 10.89 H

H

H

Lowest

1328 -58.08 -13 -45.08 -66.38 -64.56 0.83 7.31 \Y,
1992 -61.68 -13 -48.68 -71.49 -70.61 1.04 9.97 \Y,
2656 -58.91 -13 -45.91 -72.69 -68.61 1.19 10.89 \%

\Y,

\Y,
1344 -61.14 -13 -48.14 -70.38 -67.69 0.83 7.38 H
2016 -60.59 -13 -47.59 -71.74 -69.57 1.04 10.02 H
2688 -58.82 -13 -45.82 -72.77 -68.55 1.20 10.93 H

H

H

Middle

1344 -60.57 -13 -47.57 -68.88 -67.12 0.83 7.38 \Y,
2016 -61.77 -13 -48.77 -71.92 -70.75 1.04 10.02 \Y,
2688 -58.49 -13 -45.49 -72.4 -68.22 1.20 10.93 \%

\Y,

\Y,

TEL : 886-3-327-3456 Page Number : B13 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
1360 -58.02 -13 -45.02 -67.35 -64.64 0.83 7.46 H

2040 -60.30 -13 -47.30 -71.88 -69.31 1.05 10.06 H

2720 -58.58 -13 -45.58 -72.67 -68.34 1.20 10.96 H

H

H

Highest

1360 -59.59 -13 -46.59 -67.91 -66.21 0.83 7.46 \Y

2040 -61.07 -13 -48.07 -71.62 -70.08 1.05 10.06 \%

2720 -58.26 -13 -45.26 -72.3 -68.02 1.20 10.96 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B14 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

<Ant. 4>
SG NR Nn/77
5G NR n77 / 100MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
7402 -46.89 -13 -33.89 -73.96 -54.06 1.94 11.26 H
11103 -42.78 -13 -29.78 -73.79 -49.05 261 11.02 H
14804 -37.16 -13 -24.16 -72.54 -44.05 2.94 11.97 H
18505 -55.46 -13 -42.46 -73.84 -69.31 1.90 17.90 H
22206 -53.37 -13 -40.37 -75.82 -67.99 2.05 18.82 H
25907 -51.25 -13 -38.25 -77.35 -66.22 1.96 19.08 H
H
Lowest
7402 -47.18 -13 -34.18 -74.09 -54.35 1.94 11.26 \%
11103 -43.14 -13 -30.14 -73.98 -49.41 261 11.02 \%
14804 -39.08 -13 -26.08 -72.52 -45.97 2.94 11.97 \Y,
18505 -56.26 -13 -43.26 -73.78 -70.11 1.90 17.90 \Y,
22206 -53.61 -13 -40.61 -76.08 -68.23 2.05 18.82 \%
25907 -50.51 -13 -37.51 -77.72 -65.48 1.96 19.08 \%
\Y,
7582 -48.13 -13 -35.13 -74.23 -55.09 2.00 11.12 H
11373 -41.73 -13 -28.73 -73.08 -48.43 2.49 11.35 H
15164 -36.11 -13 -23.11 -72.53 -44.64 3.04 13.72 H
18955 -54.62 -13 -41.62 -73.74 -68.62 1.75 17.90 H
22746 -51.81 -13 -38.81 -75.83 -66.14 1.97 18.45 H
26537 -49.51 -13 -36.51 -76.72 -63.79 2.36 18.79 H
H
Middle
7582 -48.02 -13 -35.02 -74.08 -54.98 2.00 11.12 \%
11373 -42.40 -13 -29.40 -73.6 -49.10 2.49 11.35 \%
15164 -37.86 -13 -24.86 -72.28 -46.39 3.04 13.72 \Y,
18955 -56.91 -13 -43.91 -75.31 -70.91 1.75 17.90 \Y,
22746 -52.10 -13 -39.10 -76.16 -66.43 1.97 18.45 \%
26537 -48.15 -13 -35.15 -76.85 -62.43 2.36 18.79 \%
\Y,
TEL : 886-3-327-3456 Page Number 1 B15 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
7762 -47.65 -13 -34.65 -73.59 -54.63 2.03 11.15 H

11643 -41.81 -13 -28.81 -73.44 -49.07 2.49 11.90 H

15524 -36.40 -13 -23.40 -72.82 -47.20 3.13 16.08 H

19405 -55.85 -13 -42.85 -75.04 -70.05 1.96 18.31 H

23286 -51.68 -13 -38.68 -76.36 -65.64 1.97 18.09 H

27167 -50.44 -13 -37.44 -77.06 -65.06 2.10 18.87 H

H

Highest

7762 -48.20 -13 -35.20 -73.88 -55.18 2.03 11.15 \%

11643 -41.49 -13 -28.49 -73.2 -48.75 2.49 11.90 \%

15524 -36.91 -13 -23.91 -72.62 -47.71 3.13 16.08 \%

19405 -56.89 -13 -43.89 -75.4 -71.09 1.96 18.31 \%

23286 -51.48 -13 -38.48 -76.29 -65.44 1.97 18.09 \%

27167 -48.72 -13 -35.72 -76.75 -63.34 2.10 18.87 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B16 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

<Ant. 8>
5G NR n25
5G NR n25 / 20MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -55.13 -13 -42.13 -73.06 -66.34 1.41 12.62 H
5553 -50.57 -13 -37.57 -73.73 -62.13 1.74 13.30 H
7405 -46.81 -13 -33.81 -73.62 -56.12 1.94 11.25 H
H
H
Lowest
3702 -54.66 -13 -41.66 -72.74 -65.87 1.41 12.62 \Y,
5553 -50.95 -13 -37.95 -73.64 -62.51 1.74 13.30 \Y,
7405 -47.05 -13 -34.05 -73.71 -56.36 1.94 11.25 \Y,
\Y,
\Y,
3747 -54.88 -13 -41.88 -73.01 -66.10 1.42 12.65 H
5621 -50.59 -13 -37.59 -73.72 -62.15 1.74 13.30 H
7495 -46.79 -13 -33.79 -73.17 -55.91 1.99 11.11 H
H
H
Middle
3747 -54.53 -13 -41.53 -72.87 -65.75 1.42 12.65 \Y,
5621 -51.39 -13 -38.39 -74.16 -62.95 1.74 13.30 \Y,
7495 -47.20 -13 -34.20 -73.55 -56.32 1.99 11.11 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B17 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
3792 -54.18 -13 -41.18 -72.51 -64.38 2.02 12.22 H

5688 -50.60 -13 -37.60 -74.07 -60.95 211 12.46 H

7585 -48.26 -13 -35.26 -74.18 -56.45 211 10.31 H

H

H

Highest

3792 -53.67 -13 -40.67 -72.26 -63.87 2.02 12.22 \%

5688 -51.44 -13 -38.44 -74.38 -61.79 211 12.46 \%

7585 -47.89 -13 -34.89 -73.76 -56.08 211 10.31 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B18 of B20
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

5G NR n41
5G NR n41 / 100MHz / PI/2 BPSK
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (:iénr:) I(_)l\rl:l: ReSaFc;?ng P?).v(\?e.)r T)j;:sible ™ gnatiinna P0|€E\:/Z\f;l)tion
(dB) (dBm) (dBm) (dB) (dBi)
4994 -51.86 -13 -38.86 -73.87 -62.85 1.61 12.60 H
7491 -47.33 -13 -34.33 -73.73 -56.46 1.99 11.11 H
9988 -44.63 -13 -31.63 -74.22 -53.54 2.40 11.30 H
H
H
Lowest
4994 -52.11 -13 -39.11 -73.66 -63.10 1.61 12.60 \Y,
7491 -47.19 -13 -34.19 -73.55 -56.32 1.99 11.11 \Y,
9988 -43.64 -13 -30.64 -73.99 -52.55 2.40 11.30 \%
\Y,
\Y,
5087 -52.44 -13 -39.44 -74.42 -63.53 1.63 12.72 H
7631 -48.03 -13 -35.03 -73.88 -57.15 2.01 11.13 H
10175 -43.84 -13 -30.84 -73.83 -52.60 2.40 11.16 H
H
H
Middle
5087 -51.72 -13 -38.72 -73.38 -62.81 1.63 12.72 \Y,
7631 -48.32 -13 -35.32 -74.08 -57.44 2.01 11.13 \Y,
10175 -43.10 -13 -30.10 -73.51 -51.86 2.40 11.16 \%
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B19 of B20

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG082512-01B
5182 -53.06 -13 -40.06 -75 -64.26 1.66 12.85 H

7773 -47.72 -13 -34.72 -73.64 -56.85 2.03 11.15 H

10364 -43.28 -13 -30.28 -73.76 -51.90 2.39 11.01 H

H

H

Highest

5182 -53.17 -13 -40.17 -74.93 -64.37 1.66 12.85 \%

7773 -48.07 -13 -35.07 -73.72 -57.20 2.03 11.15 \%

10364 -43.28 -13 -30.28 -73.77 -51.90 2.39 11.01 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B20 of B20
FAX . 886-3-328-4978






